

**TEST REPORT**

**Report No. : GR:HL:1480007373**

**DATE : 04/06/2010**

**TEST RESULT**

**CHEMICAL ANALYSIS :-**

ELEMENT	%( By Weight )	TEST METHOD
Total Iron as Fe	60.00	IHM 01
Silica as SiO <sub>2</sub>	2.13	IHM 01
Alumina as Al <sub>2</sub> O <sub>3</sub>	9.08	IHM 01
Phosphorous as P	0.029	IHM 01
Sulphur as S, %	0.015	IS : 1493 (Part 1) -1981
Manganese as Mn, %	0.09	IHM 01
Titanium Dioxide as TiO <sub>2</sub>	0.12	IHM 01
Loss of Ignition	2.43	IS : 2000 (Part 1) -1985

**Note :** Test had been subcontracted to SGS India Pvt Ltd Hospet  
Observation pertains only to the samples tested, not to its replicates or its batch.

\*\*\*\* End of Report \*\*\*\*

Per Pro SGS India Private Ltd	
Checked By	Approved by

**This is a computer generated report does not require signature**

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to terms and conditions for electronic documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.